
Golder Associates Inc. 
44 Union Boulevard, Suite 300 
Lakewood, CO USA 80228 
Telephone: (303) 980-0540 
Fax: (303) 985-2080 
www.golder.com 

OFFICES ACROSS AFRICA, ASIA, AUSTRALIA, EUROPE, NORTH AMERICA AND SOUTH AMERICA 

 
 
 
 
 
 
 
 
 
 

TYRONE CLOSURE/CLOSEOUT PLAN  
2007 UPDATE 

BASIS OF COST ESTIMATE FOR  
WATER MANAGEMENT AND TREATMENT 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
October 2007 073-80012 



October 2007 -i- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

TABLE OF CONTENTS 

1.0  INTRODUCTION .............................................................................................................. 1 
[...]
During the first five years after closure, a process solution elimination system will be in place to 

evaporate the process water inventory existing at closure, plus the runoff and seepage from the 

uncovered leached stockpiles, water extracted from the pit sumps, and impacted groundwater from 

groundwater extraction systems.  The basis for the process solution elimination system cost estimates 

is a 2006 study by M3 Engineering and Technology Corporation, Process Solution Elimination Study 

(M3, 2006).  At the end of year five, as the leached stockpiles are covered and drain down has 

decreased significantly, the runoff and seepage will be routed to the water treatment system.   

The basis for cost estimation for the water treatment system is the water treatment process flow 

diagram (PFD) developed by Van Riper Consulting in 2002 (Van Riper Consulting, 2002).  The PFD 

includes membrane filtration and lime/high density sludge (HDS) precipitation as the primary 

processes for metals and sulfate removal.  The low sulfate water sources will be treated in the 

membrane system, and the reject from the membrane system (20% of the forward flow) will be 

combined with the high sulfate sources and sent to the lime/HDS system for further treatment.  

The combined membrane permeate (clean) stream and the treated water from the lime/HDS process 

will meet the regulatory criteria for discharge (600 mg/l sulfate).  A flow diagram of the water 

treatment system is presented in Figure 1. 

The following sections present an overview of the modeling results for projection of flow and water 

quality as well as the capital and operating and maintenance (O&M) cost bases for the process 

solution elimination system, the water treatment system, and the sludge handling facility.  The power 

and O&M costs associated with water collection are included in the process solution elimination 



October 2007 -2- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

O&M costs for the first five years following closure and in the water treatment O&M costs for the 

next 95 years following closure.  Total capital and O&M costs are arrived at by summing the 

subsystem costs. 



October 2007 -3- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

2.0 QUANTITY AND QUALITY OF WATER TO BE TREATED 

There are four sources of water that are likely to be sent to the proposed water treatment system: 

1) residual process leach solution (PLS) from the leach operations, 2) meteoric water that infiltrates 

through the stockpiles to seepage collection, 3) storm water runoff that comes into contact with 

stockpiles or tailing piles, and 4) groundwater that is impacted by stockpiles or tailing piles.   

Surface water (runoff and seepage flows) and groundwater will be managed and or treated throughout 

site reclamation activities and for a duration of 100 years following cessation of mining operations.   

The design basis for the proposed water treatment system was derived from implementation of a 

conceptual mathematical dynamic system model (DSM) using the GoldSim simulation software 

platform and the proposed reclamation plan presented in this updated CCP.  The DSM is a dynamic, 

probabilistic simulation model that projects the behavior of the mine system and the influence various 

closure activities have on its performance.  Based on comments received from NMED and MMD, the 

model was run deterministically using expected values for the input parameters.  DSM results that are 

used as “inputs” for water treatment design include the predicted flow rates and sulfate concentrations 

of waters collected for treatment.   

The DSM segregates runoff into impacted (contaminated) and non-impacted (clean) flows.  

Runoff from covered and regraded stockpile surfaces is assumed to be non-impacted and eventually 

discharged to the environment (i.e., not sent to the water treatment system).  Water quality has a 

defining role in which water treatment technology can effectively meet established limits.  

Water quality is also key to operating costs of all technologies, with high concentration waters being 

more expensive to treat. By separating the transient, process-related waters from the longer-term, 

better quality waters, specific technologies can be applied to each of the waters.  Therefore, one of the 

objectives of the water treatment system for the Tyrone Mine is to separate the process-related 

impacts, which are transient and represent poorer quality water, from the longer-term, steady-state 

background conditions, and to treat them separately. 

The projected rate and quality of the influent to the water treatment plant over a 100-year simulation 

period was based on the CCP design drawings and associated areas presented in Appendix A.  

The projections do not include process solutions at the end of mining which are assumed to be 

eliminated using the process solution elimination system (see Section 4.0).  Table 1 presents a 

summary of the modeled flow rates and sulfate concentrations in years 5, 10, 15, 25, 32, 40, and 

100 for low and high sulfate waters.   



October 2007 -4- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

Table 1.  Water Flow Rates and Concentrations 

Year Low Sulfate Water High Sulfate Water 

Flow Rate (gpm) Sulfate (mg/l) Flow Rate (gpm) Sulfate (mg/l) 
5 2,032 2,288 200 32,194 

10 1,895 2,549 200 28,238 
15 2,088 2,349 169 27,257 
25 1,912 2,139 106 23,555 
32 1,902 1,935 103 23,255 
40 1,884 1,732 103 23,255 

100 1,880 1,475 103 23,255 
 

Nominal treatment throughput capacities and sulfate concentrations projected to primary components 

of the water treatment system are shown on Table 2 for Year 5, the first year of water treatment 

system operations.   

Table 2.  Year 5 Influent to Water Treatment System 

Process Stream Flow Rate (gpm) Sulfate (mg/l) 

Low Sulfate Influent (Feed to Membrane System) 2,023 2,288 
High Sulfate Seepage (Direct to Lime/HDS) 200 32,194 
Membrane Reject  (To Lime/HDS) 406 11,212 
Combined High Sulfate Seepage and Membrane Reject 
(Feed to Lime/HDS System) 606 18,140 



October 2007 -5- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

3.0 BASIS FOR COST ESTIMATE– MEMBRANE AND LIME/HDS 
TREATMENT 

3.1  Capital Cost Estimate 

The primary sources for capital cost estimation for the membrane system were treatability studies and 

a vendor estimate prepared in 2002 (Van Riper Consulting, 2002).  The costs were escalated annually 

by 3.17% per year to project 2007 capital costs.  The costs numbers were also revised to reflect a 

projected decrease in flow from 2800 gpm to 2100 gpm (the membrane design flow to accommodate 

a projected flow to the membrane system at year 5 of 2032 gpm).  The primary source for the capital 

cost estimate for the lime/HDS system is an earlier cost estimate developed for the Summitville Mine 

site (RTG, 2004).  Summitville is a “Superfund” cleanup site, with long-term water treatment being 

jointly funded by the U.S. Environmental Protection Agency (USEPA) and the Colorado Department 

of Public Health and Environment (CDPHE).  The RTG (2004) cost estimate was for a new treatment 

system, replacing an existing system and based on a series of treatability studies to determine optimal 

treatment pH and HDS system design parameters.  The Summitville design and estimate exhibit 

parallels to Tyrone’s, including nominal flow rate and water quality characterization, and utilizes 

similar technology for removal of mining-derived contaminants with a permitted effluent discharge to 

surface water (RTG, 2004).  The similarities in process between the Summitville and the Tyrone 

water treatment designs, level of detail, and relatively recent preparation lend viability to the 

Summitville estimate as a basis for the Tyrone estimate. 

Costs for common process components such as reaction tanks, mixers, flocculation tanks, reagent 

tanks, pumps, lime addition subsystem components, sludge tanks and ancillary equipment were scaled 

from the Summitville estimate and escalated for inflation (2004 dollars escalated to 2007).  

The clarifier and belt press are subject to cost impacts other than inflation, and new estimates were 

obtained for these items (Sepco, 2007).  Utility and ancillary equipment items were estimated as lump 

sums and include the following: electrical equipment, pipe, fittings, valves, instrumentation, and 

controls. 

Equipment installation and site construction were estimated based on craft personnel, labor hours and 

prevailing wage rate.  Other costs, including mobilization/demobilization, freight, and commissioning 

were estimated as lump sums.  These costs are estimated based on engineer’s judgment and previous 

Golder experience with treatment plant construction and equipment installation projects.  

Finally indirect costs including contingency, subcontractor overhead and profit, design, construction 



October 2007 -6- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

management, and New Mexico Reclamation Fee were applied at project standard factors of the total 

direct cost.  The total capital cost estimate for the membrane and lime/HDS plant is $15,818,000 and 

the detail is presented in Table 3. 

3.2 Operations and Maintenance Costs 

O&M costs include labor, reagents, sludge disposal, capital for equipment replacement, routine 

maintenance parts cost, sampling and analysis costs, and electrical power.  The O&M costs also 

include the water collection and handling power and maintenance labor.  The cost bases for these 

items are as follows. 

Labor.  Operations labor (nine full-time equivalents, or FTE), supervision (one FTE), and 

maintenance staffing (two FTE) levels were estimated based on Golder experience with operations of 

similar treatment plants.  Labor rates and markup for benefits for all categories were based on 

previous Chino (M3, 2001a) and Tyrone (M3, 2001b) CCPs and experience in the operations of 

similar systems at former mine sites in the Western US.  Overtime was estimated based on Golder 

experience with operations of similar facilities. 

Reagents.  Reagents needed for lime/HDS processing include lime, flocculent and acid.  Lime is 

required for chemical precipitation of dissolved metals and sulfate in the influent water and polishing 

for manganese in the membrane permeate.  Projected lime consumption in the O&M cost estimate 

was based on the 2002 treatability study (Van Riper Consulting, 2002) and adjusted based on the 

increased sulfate loading to the lime/HDS system.  The precipitated metals and sulfate are separated 

in the clarifier into the sludge underflow, leaving a clarified water overflow that has greatly reduced 

contaminant concentrations.  Lime unit cost is based on a vendor quote (Chemical Lime Company, 

2007).  The lime cost is based on the projected lime consumption values, and it is possible that a 

discounted price could be negotiated with a vendor.   

Flocculent is added to increase the settling rate of precipitated solids and later in the process to 

increase the efficiency of sludge densification (water removal) in the belt press.  A relatively small 

dose of flocculent is required as a settling aid, while a much greater quantity is required at the belt 

press.  The trade-off in cost benefit is in final sludge disposal volume.  A final sludge waste that is 

approximately 50 percent solids can be produced in a flocculent-aided belt press on a continuous 

basis.  The alternative is to dewater the sludge in a filter press with no flocculent addition.  

Utilization of a filter press is more labor intensive, requiring batch-wise operation of filling and 



October 2007 -7- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

emptying the press and it produces a final sludge waste that may be lower in solids content and higher 

in volume than the final sludge from the belt press.  Flocculent cost was obtained by vendor quote and 

usage rates were based on operational experience at other mine sites and vendor recommendations 

(Ciba, 2007). 

Sulfuric acid is used to adjust effluent pH of the lime treated clarified water.  Lime treatment for 

precipitation of metals and sulfate requires a pH of approximately 10.  The effluent discharge limit for 

pH requires a range of 6 to 9.  Acid is added and mixed inline to control effluent pH within the 

discharge limit range.  Since the treated water from the lime/HDS system is to be mixed with the 

lower pH/low buffer capacity permeate from the membrane system, the acid consumption will be 

lower than a typical lime/HDS effluent.  Usage is based on the values reported in the 2002 treatability 

study (Van Riper Consulting, 2002).   

Sludge disposal.  The cost of sludge disposal from the “Preliminary Sludge Handling Plan and Cost 

Estimate (Van Riper Consulting, 2004) completed for Tyrone is estimated at $0.13 per cubic foot of 

50 percent solids sludge.  This cost includes loading, hauling and unloading of sludge in an onsite 

sludge disposal facility.  The sludge volume is calculated based on the results of treatability studies 

and modeling for predicted plant influent in years 5, 10, 15, 25, 32, 40, and 100 at the lime/HDS 

treatment plant.  The computer modeling predictions show lower flow rates and changes in water 

chemistry which decrease the rate of sludge production through the operational life of the treatment 

plant.  The “out-year” O&M costs account for the gradual reduction in sludge production. 

Capital replacement and routine maintenance parts.  Through the duration of plant operations, 

equipment will be routinely maintained by replacing “wear” parts and by less frequently replacing 

entire components (pumps, mixers, etc) due to life cycle failure.  Capital replacement and routine 

maintenance parts are estimated as percentages of the capital cost estimate.  Routine maintenance 

parts are factored at 1 percent of the estimated total constructed cost and capital replacement is 

factored at 1.5 percent of the estimated total constructed cost.  These factors are based on experience 

at other sites and the estimates completed for the Summitville Mine site (RTG, 2004). 

Sampling and analysis.  Sampling and analysis is required for compliance with effluent discharge 

permit conditions and for measurement of plant performance.  Analyses required by permit and the 

frequency at which the analyses are to be performed are incorporated into the O&M cost estimate.  

Through the duration of water treatment operations, the frequency of sampling and analysis required 

drops from quarterly to semi-annually to annually.  The change in number of samples collected and 



October 2007 -8- 073-80012 
 

Golder Associates 
I:\07\80012\0400\07380012 App-WtrTrtmtCostBasis FNL 11OCT07.doc  

analyzed is accounted for in the long-term O&M cost estimate.  No labor cost is assigned to the 

sampling effort.  It is assumed that the sampling will be a routine duty for plant operators.  

Analytical costs are estimated based on laboratory pricing guide (Energy Laboratories Inc., 2007).  

Costs are inclusive of packaging, handling, shipping, quality assurance/quality control and lab results 

report preparation. 

Electrical power consumption.  Electrical power is estimated based on development of a motor list, 

motor efficiency and operating diversity (run time), similar to the methodology used in the Tyrone 

CCP (M3, 2001b).  Total kilowatt-hours (kWh) per year are calculated and summed, and a unit cost 

of $0.06 per kWh is used to estimate total electrical power cost in year one of operations.  

In out-years, the power consumption is scaled down in direct proportion to the decreasing flow rate 